"»BULL VALVE BLOCK ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2008446 01 VALVE BLOCK PLATE 1
2 2007296 00 VALVE LOADER 3 SPL 1
3 2000365 00 BOLT M8X70 4
4 2000352 00 WASHER PLATE M8 8
5 2000353 00 WASHER SPRING M8 4
6 2000360 00 BOLT M8X20 4
7 2000355 00 NUT NYLOCK M8 4
8 2009292 00 OIL SEAL 8
9 2008993 00 OIL SEAL 7
10 2010503 00 HYDRAULIC TUBE FITTING CONNECTOR 4
11 2009447 00 HYDRAULIC TUBE FITTING NIPPLE 2
12 2002336 01 HYDRAULIC TUBE FITTING CONNECTOR 4
13 2009448 00 HYDRAULIC TUBE FITTING NIPPLE 3
14 2003580 00 HYDRAULIC TUBE FITTING CONNECTOR 1
15 2009451 00 HYDRAULIC TUBE FITTING CONNECTOR 1

E2



BULL

VALVE BLOCK

E3



BULL

VALVE BLOCK

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2010319 00 TIE ROD 3 SPOOL 4
2 2004341 00 D4 30350 V MAX 1
3 2010320 00 D4 ASS TAPPO SOST V MAX 1
4 2010321 00 COLL E SUP U05 1
5 2005855 00 D4 KIT VR 2
6 2010322 00 D4 COM IDR FLOAT PARTE ANT U02 1
7 2010323 00 D4 COM IDR POST DE FLOAT U02 1
8 2010324 00 SEZ FLOAT (RP) CV U04 BOOM PRIOR 1
9 2010325 00 STL DE CI FLOAT D4 1
10 2010326 00 M50 V AU 251 400 3
1 2010327 00 D4 02 PA PB AC VALVE 1
12 2010328 00 D4 VR BOOM PRIORITY 1
13 2010329 00 D4 COM IDR 916 4
14 2010330 00 SEZ TANDAM CV U04 BOOM PRIOR 1
15 2010331 00 STL DE PRZ CI D4 2
16 2010332 00 SEZ PARALL 1
17 2003843 00 D4 05 PAPB 2
18 2010333 00 KIT TAPPO 1
19 2010334 00 KIT TAPPO 2
20 2004363 00 TAPPO CONICO 1
21 2010335 00 COLL U SUP U05 LAT U04 POST 1

22 2011723 00 KIT GUARNIZIONI-HC-D4/3 1

E4




CONTROL VALVE ASSEMBLY

BULL

E5



wBULL CONTROL VALVE ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2008589 00 CONTROL VALVE 1
2 2002052 00 O RING 3
3 2010503 00 HYDRAULIC TUBE FITTING CONNECTOR 3
4 2009279 00 HYDRAULIC TUBE FITTING CONNECTOR 1
5 2000338 00 WASHER PLATE M6 2
6 2000340 00 WASHER SPRING M6 2
7 2000350 00 BOLT DOME M6X40 2

E6




FILTER ASSEMBLY

BULL

e @

;\\m\ \ ) \
gl
\ \
@{@ \
\
\
@ 9 e // ) \//\ A\/@
O -8 ) s 7 :
\ ! ¥

E7



"»BULL FILTER ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2007779 00 FILTER HYDRAULIC 1
2 2000021 00 WASHER BONDED SEAL 1
3 2000039 00 WASHER BONDED SEAL 4
4 2001701 02 HYDRAULIC TUBE FITTING CONNECTOR 1
5 2001726 00 HYDRAULIC TUBE FITTING NIPPLE 1
6 2001650 00 HYDRAULIC TUBE FITTING NIPPLE 1
7 2000058 01 HYDRAULIC TUBE FITTING CONNECTOR 2
8 2000291 00 WASHER PLATE M10 2
9 2000292 00 WASHER SPRING M10 2
10 2000298 00 BOLT M10X25 2

E8






BULL

DOOR ASSEMBLY



BACK DOOR ASSEMBLY

BULL

s UBEB088008300 y.
5380088008800880888(
§200820888008808880

30588088830088008,%
8038808880083088s0;

290802020028028800880%80068

— 28888808008288388088388 otg

238 ggoue
888 8

238888
82883280 8082888888808ga008e

muumuuumuuumuuwmu@mmummuuuuuu@mummuﬁ
mumumnmnmummmmmmemmummmumﬁ@@D@ﬁ

, @@mmumnemmmuummwwmmmuﬁuummmmmmmmmmmﬁ
J @mmummDED@@@@muummmum%uummmmmummmmuﬁ

F1



"»BULL BACK DOOR ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7022840 02 BACK DOOR STRUCTURE ASSY 1
2 2000408 00 REVERSE HORN 1
3 2008456 00 CAMERA 1
4 2000352 00 WASHER PLATE M6 3
5 2000347 00 BOLT M6X20 1
6 2008996 00 BEEDING 1
7 2008316 00 PIN 2
8 2003479 00 CIRCLIP C15 2
9 2008621 00 LOCK REAR DOOR 1
10 2008622 00 SNAP LOCK REAR DOOR 1
11 2000352 00 WASHER PLATE M8 1
12 2000361 00 BOLT M8X25 1
13 2000769 00 BOLT M6X35 2
14 2000342 00 NUT M6 2
15 2000460 00 TAIL LAMP RH 1
16 2000459 00 TAIL LAMP LH 1
17 7023807 00 NUMBER PLATE 1
18 2000371 00 NUMBER PLATE LIGHT 1
19 2000343 00 BOLT DOME HEAD M6X15 2
20 7026572 00 BEEDING TOP 2

F2



TOP DOOR ASSEMBLY

BULL

F3



wBULL TOP DOOR ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7022822 01 TOP DOOR STRUCTURE SSL 1
2 2000222 00 FLANGE BEARING FRONT DOOR 4
3 2008318 00 PIN DOOR TOP 2
4 2000175 00 CIRCLIP C8 2

F4






BULL

LOADER ARM ASSEMBLY



“»BULL ARM FULL ASSEMBLY

G1



BULL

ARM FULL ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7022845 03 ARM ASSY WITH BQRSL 1
2 7002233LC 00 BULL LOGO RH 1
3 7002230LC 00 BULL LOGO LH 1
4 7023443 01 PIPE LINET1 BUCKET CYL 1
5 7023444 01 PIPE LINE2 BUCKET CYL 1
6 7000147 02 CLAMP PIPE LINE WO TAP 5
7 2000353 00 SPRING WASHER M8 5
8 2000357 00 BOLT M8X25 5

G2






BULL

ARM ASSEMBLY WITH BQRSL

ITEM PART NO. REV NO. DESCRIPTION QrTY REMARKS
1 7022885 03 LOADER ARM FAB ASSY 1
2 7022886 01 BQRSL ASSEMBLY 1
3 7021941 01 CYLINDER ASSEMBLY SSL ARM 2
4 2008321 00 HARDEN BUSH 45X35X100 2
5 7002388 01 HARDEN BUSH 50X40X90 2
6 2008334 00 COLLAR PIN 30X130 2
7 2000304 00 GREASE NIPPLE M10 4
8 2009297 00 COLLAR PIN 30X224 2
9 2008347 00 COLLAR PIN 30X123 2
10 2008348 00 COLLAR PIN 35X234 2
11 7000290 00 BOLT M8X70 9
12 2000354 00 NUT M8 7
13 2011026 00 CYLINDER ASSEMBLY RHS SSL BKT 1
14 2011027 00 CYLINDER ASSEMBLY LHS SSL BKT 1
15 2009291 00 BOLT M8X90 1
16 2000353 00 SPRING WASHER M8 3
17 2008223 00 NYLON PAD ARM STOPPER 2
18 2002518 00 ALLEN BOLT M8X30 2
19 2000355 00 LOCK NUT M8 5
20 2001747 00 COVER GREASE NIPPLE 2
21 7022887 00 SAFETY BAR ARM ASSY 1
22 2009296 00 DOWEL BUSH 55X30X15 2
23 7026568 00 ARM SAFETY BAR DAMPER 1

G4




"BULL BQRSL ASSEMBLY

G5



"BULL BQRSL ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7022895 01  |SSL_BQRSL FAB_ASSY 1
2 2011036 00 BOLT M16 2
3 2008500 00 LEVER RHS BQRSL 1
4 2008330 00 PIN BQRSL LOCK 2
5 2008333 02 |ROD_BQRSL_LOCK 2
6 2008332 01 CLAMP_BQRSL_LOCK 2
7 2008224 01 SPRING BQRSL LOCK 2
8 2008331 01 WASHER BQRSL LOCK BUSH 2
9 2008106 00 NUT SLOTTED M12 2
10 2008876 00 COTTOR PIN 3X27 2
11 2008500 01 LEVER LHS BQRSL 1
12 2000304 00 GREASE NIPPLE M10 2
13 2000325 00 NUT M16 2
14 2001574 00 WASHER M16 2
15 2008256 01 SPRING BQRSL LEVER 2
16 2009002 00 SPRING PIN 10X45 2

G6



*»BULL CYLINDER ASSEMBLY SSL ARM

G7



"BULL

CYLINDER ASSEMBLY SSL ARM

ITEM PART NO. REV NO. DESCRIPTION QrTY REMARKS
1 7021941 00 |ARM CYLINDER FULL ASSEMBLY 1
2 7021943 00 |ARM CYLINDER FAB ASSEMBLY 1
3 7002271 00 |BUSH 1
4 2006138 00 |NUT M27 1
5 2000669 00 |COMPACT SEAL 2
6 2003328 00 |PISTON 1
7 2003426 00 |ORING 1
8 2001522 00 |ORING 1
9 2000810 00 |WHITE RING 1
10 2000656 00 |CYLINDER HEAD 1
11 2000663 00 |SLYDRING 1
12 2000662 00 |UCUP 1
13 2000661 00 |WIPER 1
14 7021948 00 |ARM CYL PISTON WITH BUSH ASSY 1
15 7021947 00 |ARMCYL PISTON WITH HEAD FULL ASSY 1
16 7002258 00 |HARDEN BUSH 1
17 2000304 00 |GREASE NIPPLE 2

G8




»BULL CYLINDER ASSEMBLY LHS SSL BKT

G9



"BULL

CYLINDER ASSEMBLY LHS SSL BKT

ITEM PART NO. REV NO. DESCRIPTION QTy REMARKS
1 2010989 00 |BUCKET CYLINDER FULL ASSY LHS 1
2 2010990 00 |BUCKET CYLINDER FAB LHS 1
3 7002271 00 |[BUSH 1
4 2000590 00 |[NUTM30 1
5 2000650 00 |[COMPACT SEAL 2
6 7001781 00 |[PISTON 1
7 2001514 00 |ORING 1
8 2000646 00 O RING 1
9 2000647 00 |WHITE RING 1
10 2010984 00 [CYLINDER HEAD 1
11 2000600 00 |SLYDRING 1
12 2000599 00 [UCUP 1
13 2001613 00 |WIPER 1
14 2010986 00 |BKT CYL PISTON WITH BUSH ASSY 1
15 2010985 00 [BKT CYL PISTON WITH HEAD FULL ASSY 1
16 7002258 00 |[HARDEN BUSH 1
17 2000304 00 |GREASE NIPPLE 2
18 2000601 00 |SEAL STEP 1

G10




»BULL CYLINDER ASSEMBLY RHS SSL BKT

G11



"BULL

CYLINDER ASSEMBLY RHS SSL BKT

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2010981 00 |BUCKET CYLINDER FULL ASSY RHS 1
2 2010982 00 |BUCKET CYLINDER FAB ASSY 1
3 7002271 00 |BUSH 1
4 2000590 00 |NUT M30 1
5 2000650 00 |COMPACT SEAL 2
6 7001781 00 |PISTON 1
7 2001514 00 |ORING 1
8 2000646 00 |ORING 1
9 2000647 00 |WHITE RING 1
10 2010984 00 [CYLINDER HEAD 1
1 2000600 00 |[SLYDRING 1
12 2000599 00 (UCUP 1
13 2001613 00 |WIPER 1
14 2010986 00 [BKT CYL PISTON WITH BUSH ASSY 1
15 2010985 00 [BKT CYL PISTON WITH HEAD FULL ASSY 1
16 7002258 00 |HARDEN BUSH 1
17 2000304 00 |GREASE NIPPLE 2
18 2000601 00 |SEAL STEP 1

G12







BULL

BUCKET IMPLEMENTS ASSEMBLY



BULL

BUCKET FULL ASSEMBLY

H1



wBULL BUCKET FULL ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QrTyYy REMARKS
1 7022846 01 BUCKET STRUCTURE ASSY 1
2 2010480 01 TEETH 7
3 2001437 00 BOLT M12X45 14
4 2000313 00 NUT M12 14

H2




BULL

FORKLIFT ASSEMBLY

H3



ASSEMBLY

BULL




BULL

FORKLIFT ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QryY REMARKS
1 7025623 00 |FORKLIFT 1
2 2001769 00 |FORK 80x40 2

H5




BULL

CABIN ASSEMBLY



CABIN FULL ASSEMBLY

ZEIMIETIRN

T
/ 17 e, /i§.§§ égﬁ?&!\“

4 LS
LT iy




BULL

CABIN FULL ASSEMBLY

12



CABIN FULL ASSEMBLY

BULL

13



CABIN FULL ASSEMBLY

BULL

14



BULL

CABIN FULL ASSEMBLY

ITEM PARTNO.  [REV NO. DESCRIPTION QTy REMARKS
1 7022847 03 |CABIN_FAB_ASSY 1
2 2008108 00 |LIGHT FRONT WORKING 1
3 7025291 01 |COVER WORKING LIGHT RH 1
4 7025292 00 |COVER WORKING LIGHT LH 1
5 2000338 00 |WASHER PLATE M6 21
6 7000274 00 |WASHER SPRING M6 14
7 2000343 00 |BOLT DOME HEAD M6X15 33
8 2000291 00 |WASHER PLATE M10 2
9 2000297 00 |BOLT M10X20 2
10 2000294 00 |NYLOCKNUT M10 2
11 2008195 01 |GLASS TOP WINDOW 1
12 2008193 00 |GLASS CORNER WINDOW 1
13 2008192 00 |GLASS BACK WINDOW 1
14 2003459 00 |IGNITION KEY 1
15 2011750 00 |PLATE CABIN SWT MOUNT 1
16 2000344 00 |BOLT DOME HEAD M6X15 4
17 2008471 00 |SWITCH HEAD LIGHT 2
18 2000407 00 |SWITCH REAR WORKING LAMP 1
19 2008469 00 |SWITCH PARKING 1
20 2007497 00 |SWITCH ON OFF 6
21 2000258 00 |SWITCH HAZARD 1
22 7025316 01 |COVER ASSY SWITCH PANEL 1
23 7025317 01 |COVER ASSY FUSE BOX 1
24 7022850 00 |JOYSTICK LH 1
25 7022851 00 |JOYSTICK RH 1
26 2008135 03 |COVER FOOT REST CLOSING 1
27 2000350 00 |BOLT DOME M6X40 4
28 7025233 00 |BEADING FRONT COVER 1
29 7022849 01 |HAND ACCELERATOR 1
30 7023815 01 |FOOT ACCELERATOR ASSEMBLY 1
31 7025320 00 |CLAMP ASSY HAND ACCELERATOR 1
32 2003143 00 |MUSIC PLAYER 1
33 2008627 00 |SPEAKER 6 INCH 2
34 7022848 01 |SAFETYBAR ASSY 1
35 7025302 02 |PLATE SAFETYBAR SWITCH 2
36 7024276 00 |GAS SPRING SAFETYBAR 1
37 2000222 00 |FLANGE BEARING FRONT DOOR 2
38 2008341 01 |PIN DOOR TOP 2
39 2000175 00 |CIRCLIP C8 2
40 2009738 00 |OPERATOR SEAT 1

15



BULL

CABIN FULL ASSEMBLY

40 2009738 00 |OPERATOR SEAT 1
11 2000353 00 |WASHER SPRING M8 4
42 2000355 00 |NUT NYLOCK M8 4
43 7025322 01 COVER TOOL BOX 1
44 7025440 00 |COVER RELAY BOX 1
45 7025304 01 PLATE RELAY MOUNT 1
46 2009008 01 GASKET RELAY 1
47 7024275 01 COVER RELAY BOX SIDE 1
48 2000346 00 |BOLT M6X20 4
49 2009907 00 |ORING 1
50 2000341 00 |NUT M6 6
51 2008097 01 BUSH HINGE DAMBER 2
52 2008630 01 LIGHT INTERIOR 1
53 7023258 00 |CLAMP JOYSTICK HOSE LOCK 2
54 2000352 00 |WASHER PLATE M8 4
55 2000357 00 |BOLT M8X15 4
56 7023257 01 COVER CABIN BOTTOM DOOR 1
57 2009737 00 |CLUSTER 1
58 2009909 00 |COVER CLUSTER 1
59 7025286 01 COVER CLUSTER BOX BOTTOM 1
60 2000695 00 |BOLT ALLEN M4X10 4
61 2009287 01 THERMAL RESISTANCE SHEET BACK 1
62 2009284 01 THERMAL RESISTANCE SHEET SIDE RHS 1
63 2009285 01 THERMAL RESISTANCE SHEET SIDE FRONT 1
64 2009282 01 THERMAL RESISTANCE SHEET FRONT COVER 1
65 2009283 01 THERMAL RESISTANCE SHEET SIDE LHS 1
66 2008231 00 |UPHOLSTERY 1
67 2009006 00 |FLOOR MATE 1
68 2011696 00 |MOBILE HOLDER 1
69 2011695 00 |WATER BOTTLE HOLDER 1
70 2000387 00 |SWITCH PARKING BRAKE 1
71 2000354 00 |NUT M8 4
72 7025233 00 |CABIN BEADING BOTTOM SIDE 2
73 2000759 00 |BOLT M8X 45 2
74 2011688 00 |BATTERY CUTOFF SWITCH 1

16



“»BULL SAFETY BAR ASSEMBLY CABIN

17



BULL

SAFETY BAR ASSEMBLY CABIN

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2008473 02 |SAFETY BAR SSL CABIN 1
2 7025300 01 COVER SAFETY BAR LH SIDE 1
3 7025301 00 |COVER SAFETY BAR RH SIDE 1
4 2000759 00 |BOLT M8X 45 4
5 2000354 00 |NUT M8 4
6 2000222 00 |FLANGE BEARING FRONT DOOR 4

18




“»BULL FOOT ACCELERATOR ASSEMBLY




BULL

FOOT ACCELERATOR ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7023816 o1 CABIN FOOT ACC FAB ASSY SSL 1
2 2000222 00 |FLANGE BEARING FRONT DOOR 3
3 7022903 00 |CLAMP FOOT ACCELERATOR 1
4 2008363 00 |ACCELERATOR PEDAL LINK 1
5 2008345 01 ROD PEDAL LEVER 1
6 7022852 01 FOOT ACCELERATOR PEDAL ASSY 1
7 2000175 00 |CIRCLIP C8 1
8 2008876 00 |COTTOR PIN 3X27 1
9 2004143 01 COVER JOYSTICK PEDAL 1
10 2008098 01 SPRING ACCELERATOR PEDAL 1
11 2008110 00 |CABLE FOOT ACCELERATOR 1
12 7000274 00 |WASHER SPRING M6
13 2000343 00 |BOLT DOME HEAD M6X15

110




HAND ACCELERATOR

BULL

11



"»BULL HAND ACCELERATOR

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 7025319 00 HAND ACC MOUNT PLATE FAB 1
2 2008343 00 PIN HAND THROTTLE 1
3 2008356 00 PLATE HAND THROTTLE 2
4 2008291 00 WASHER BELLEVIELLE 2
5 2008292 00 FRICTION PAD 2
6 2008357 01 PLATE THROTTLE BENT 1
7 2000353 00 WASHER SPRING M8 3
8 2000355 00 NUT NYLOCK M8 3
9 2000119 00 BACKHOE JOCKEY KNOB 1
10 2000759 00 BOLT M8X 45 2
11 2008109 00 CABLE HAND ACCELERATOR 1
12 2000343 00 BOLT DOME HEAD M6X15 4

112



BATTERY CUTOFF SWITCH ASSY

BULL

13



BULL

BATTERY CUTOFF SWITCH ASSY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2011689 00 |PLT BATTERY CUTOFF SWITCH 1
2 2010803 00 |BATTERY CUT OFF SWITCH 1
3 2000355 00 |NUT NYLOCK M8 2
4 2000361 00 |BOLT M3X25 2

14



“»BULL TRACTION JOYSTICK ASSEMBLY

Inserire la MOLLA DI CURVA RICHIESTA
35: MANO35MFP
63: MANO63MFP
73: MANO73MFP
74: MANO74MFP

15



BULL

TRACTION JOYSTICK ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2007297 00 |JOYSTICK TRACTION 1
2000036 00 |WASHER BONDED SEAL 6
2000038 03 |HYDRAULIC TUBE CONNECTOR 6
11 2009699 05 JOYSTICK BODY WITH REVERSE ROTATION 1
1.2 2009623 00 | AVSEAL 8mm PLUG 4
1.3 2009700 00 | AVSEAL 6mm PLUG 4
14 2009701 00 SHUT OFF VALVE G 1B8 4
1.5 2009702 00 PLUG WITH O RING G 1B8 4
1.6 2009703 00 | JOYSTICK DIRECTIONAL CONTROL 4
1.7 2009704 01 JOYSTICK PLATE 1
1.8 2009705 00 SOCKET CSK HEAD SCREW M6X16 4
1.9 2009706 00 GRANO STEI M10X40 1
1.10 2009707 00 | WASHER 8
1.1 2009708 01 PLATE 1
1.12 2009709 00 BLIND RIVET DIA 6 4
113 2009710 06 PLATE 1
1.14 2009711 00 NUT M20 1
1.15 2009712 00 NUT M10 1
1.16 2009713 00 JOYSTICK HANDLE 1
117 2009714 00 PWG PLATE 1
1.18 2009715 00 BLIND RIVET DIA 2 2
1.19 2009716 00 SQUARE BELLOS 100X100 1
1.20 2009717 00 CARDEN JOINT Gs23 12 1

116




LOADER JOYSTICK ASSEMBLY

BULL

17



BULL

LOADER JOYSTICK ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS

1 2007298 00 |JOYSTIC FOR VALVE 1
2000036 00 |WASHER BONDED SEAL 6

2000038 03 |HYDRAULIC TUBE CONNECTOR 6

11 2009718 00 VALVE 1
1.2 2009719 00 | SPRING 4
1.3 2009720 00 | BALL JOINT1 3
14 2009721 00 BALL JOINT 2 1
1.5 2009722 00 |RUBBER BOOT 1
1.6 2009723 00 |LOCK 1
1.7 2009724 00 |HANDLE 1
1.8 2009725 00 |SEALKIT 1

118







BULL

ELECTRICAL ASSEMBLY



BULL

RELAY ASSEMBLY

1. CHASSIS RELAY ASSY

2. CABIN RELAY ASSY

FTYIRLEY

(@

?

(23 F= K04
2all.BallsFa REVERSE
25| g |23 BUZZER
s F RELAY
A E: K05
S| EER SR HORN
EEAE RELAY
K15 K06
AUX-2 AUX-1
RELAY RELAY

i

KO1

RELAY

STARTER

F

K02

RELAY

HOLD COIL

K03

RELAY

GLOW PLUG

|

—

| ]

F12
MOBILE CHARGER)
SA

Fo7
ROOF POWER
40A

FO8
CLUSTER
SA

F29
GPS
2A

F10
PARKING LAMP
15A

F11
PARKING BRAKE
15A

K10 K07
PARKING ROOF
LAMP POWER
RELAY RELAY
K11 K08
PARKING TURN
BRAKE RIGHT
RELAY RELAY
K12 K09
TURN LEFT PRSE;IS%_'TE
RELAY
RELAY

3. LINE MOUNTED

K14 K13 | @
HEAD LAMP FLAHER
RELAY RELAY
K16 K17
CREEPER BATTERY
VALVE CUTOFF
RELAY RELAY @
F9 F21
HAZARD LAMP | REAR WORK LAMP
15A 15A \@
F13 F23
MUSIC PLAYER || PARKING BRAKE
10A 3A
F17 F24
HL HIGH BEAM || SELECTER VALVE
15A 3A
F18 F25
HL LOW BEAM || WATER PUMP
10A 10A \@
F19 F26
FWL HIGH BEAM || CREEPER VALVE
15A 3A
F20 F28
FWL LOWBEAM||  KEY SWITCH
10A 15A \@

J

-_—



"»BULL RELAY ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2000088 00 RELAY POWER 4PIN 1
2 2000089 00 RELAY MICRO 4PIN 8
3 2000090 00 RELAY MICRO 5PIN 7
4 2009584 00 FUSE 40A 4
5 2000055 00 FUSE 15A 7
6 2000042 00 FUSE 10A 5
7 2000805 00 FUSE 5A 5
8 2009580 00 FUSE 3A 5
9 2009579 00 FUSE 2A 1
10 2007658 00 RELAY FLASHER 1

J2




HARNESS ASSEMBLY

BULL

J3




"»BULL HARNESS ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS

1 2009320 02 HARNESS ROOF RH 1
2 2009321 03 HARNESS ROOF LH 1
3 2009322 03 HARNESS SPEAKER 1
4 2009323 02 HARNESS RELAY CHASSIS 1
5 2009325 02 HARNESS JOYSTICK 1
6 2009326 01 CABLE BATTERY RED 1
7 2009327 02 CABLE BATTERY BLACK 1
8 2009328 01 CABLE BATTERY CHASSIS 1
9 2009513 02 HARNESS HEAD LAMP 2
10 2009514 02 HARNESS RELAY CABIN 1
10 2011687 00 HARNESS BATTERY CUTOFF 1

J4




"BULL

BATTERY MOUNTING ASSEMBLY

J5



"BULL

BATTERY MOUNTING ASSEMBLY

ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2000126 00 |BATTERY 1
2 2008649 00 |RUBBER MAT BATTERY 96HP 1
3 7021809 00 |SUPPORT PLATE BATTERY ASSY 1
4 2000445 00 |STAYROD 2
5 2000352 00 |WASHER PLATE M8 2
6 2000354 00 |NUTMs 2

J6






BULL

HYDRAULIC HOSE ASSEMBLY



HYDRAULIC ASSEMBLY

BULL

| WHANITAD

, imond | | v
| WHANITAD | | WAANITAD
, Lasond , v

Zour] adiq Wiy Bpeo]

1 dury adid wuy 1speo]
T our] adig 1o7ong

SIDLLSAOf
YHAVOT

1 dury adid 1e3ong

B

__ SurTuweI( - € A5y ot 3did PAH

Al

— SUr] Svea - ¢ K55y oul] odid PAH

AATO0D

SIDLLSAOf
NOILLOVIL

3NVL TIO

K1



" BULL HYDRAULIC ASSEMBLY
ITEM PART NO. REV NO. DESCRIPTION QTY REMARKS
1 2009138 00 HOSE 2
2 2009139 00 HOSE 2
3 2009140 00 HOSE 1
4 2009141 00 | HOSE 1
5 2009142 00 | HOSE 1
6 2009143 00 HOSE 2
7 2009144 00 HOSE 2
8 2009145 00 | HOSE 1
9 2009146 00 HOSE 1
10 2009148 00 HOSE 3
11 2009162 00 HOSE 2
12 2009150 00 HOSE 2
13 2009150 00 HOSE 2
14 2009316 00 HOSE 2
15 2009152 00 HOSE 2
16 2009165 00 | HOSE 1
17 2009157 00 HOSE 1
18 2009158 00 | HOSE 1
19 2009159 00 | HOSE 2
20 2009160 00 HOSE 1
21 2009161 00 HOSE 1
22 2009317 00 | HOSE 1
23 2009163 00 HOSE 1
24 2009166 00 HOSE 1
25 2009167 00 | HOSE 2
26 2009169 00 HOSE 2
27 2009167 00 HOSE 4

K2







	E VALVE ASSEMBLY PG 1 - 5 LEVEL2.pdf
	Page 3
	Page 4
	Page 5

	E VALVE ASSEMBLY PG 6 - 10.pdf
	1: Page 6
	2: page 7
	3: page 8
	4: page 9
	5: page 10

	F DOOR ASSEMBLY LEVEL 2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6

	G LOADER ARM ASSEMBLY PG 1 - 5 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5

	G LOADER ARM ASSEMBLY BQRSL LEVEL2.pdf
	1: page 6
	2: page 7

	G LOADER ARM ASSEMBLY CYLINDER LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

	H BUCKET IMPLEMENTS ASSEMBLY LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6

	I a CABIN ASSEMBLY 1 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4

	I a CABIN ASSEMBLY 2 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4

	I b CABIN ASSEMBLY 1 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

	I b CABIN ASSEMBLY 2 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5

	J ELECTRICAL ASSEMBLY PG 1 - 4 LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4

	J ELECTRICAL ASSEMBLY PG 5 - 8 LEVEL2.pdf
	1: Page 5
	2: page 6
	3: page 7
	4: page 8

	K HYDRAULIC CIRCUIT LEVEL2.pdf
	Page 1
	Page 2
	Page 3
	Page 4


